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Summary of Test Result

Report Ref Std. Result
Test Items Remark
Clause Clause (PASS/FAIL)
3.2 §2.1046 Conducted Output Power Reporting only -
3.3 - Peak-to-Average Ratio Reporting only -
3.4 §2.1049 Occupied Bandwidth Reporting only -
2.1
3.5 §2.1053 Conducted Band Edge Measurement Pass -
§90.543 (e)(2)
3.6 §2.1051 Emission Mask Pass -
§90.210 (n)
3.7 §2.1053 Conducted Spurious Emission Pass -
§90.543 (e)(3)
38 §2.1055 Frequency Stability Pass i
§90.539 (e) Temperature & Voltage
§2.1053 15.38 dB
4.2 |§90.543 (e)(3) Radiated Spurious Emission Pass under the limit at
§90.543 (f) 1587.00 MHz

Conformity Assessment Condition:

1. The test results (PASS/FAIL) with all measurement uncertainty excluded are presented
against the regulation limits or in accordance with the requirements stipulated by the
applicant/manufacturer who shall bear all the risks of non-compliance that may potentially
occur if measurement uncertainty is taken into account.

2. The measurement uncertainty please refer to each test result in the section “Measurement Uncertainty”.

Disclaimer:

The product specifications of the EUT presented in the test report that may affect the test assessments are

declared by the manufacturer who shall take full responsibility for the authenticity.

Reviewed by: Danny Lee
Report Producer: Michelle Chen
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1 General Description
1.1 Product Feature of Equipment Under Test

Product Feature

General Specs
WCDMAJ/LTE/5G NR, and GNSS.

Remark:
1. The EUT's information above is declared by manufacturer. Please refer to Disclaimer in report
summary.

2.  The maximum allowable antenna gain is determined by the manufacturer.

1.2 Modification of EUT

No modifications made to the EUT during the testing.

1.3 Testing Site

Test Site

Sporton International Inc. EMC & Wireless Communications Laboratory

Test Site Location

No.52, Huaya 1st Rd., Guishan Dist., Taoyuan City 333, Taiwan (R.O.C.)
TEL: +886-3-327-3456
FAX: +886-3-328-4978

Sporton Site No.

Test Site No.
THO3-HY
Test Engineer George Chen and Ivy Yeh
Temperature (C) 20~24
Relative Humidity (%) 50~58

Test Site

Sporton International Inc. Wensan Laboratory

Test Site Location

No.58, Aly. 75, Ln. 564, Wenhua 3rd, Rd., Guishan Dist.,
Taoyuan City 333010, Taiwan (R.O.C.)

TEL: +886-3-327-0868

FAX: +886-3-327-0855

Test Site No.

Sporton Site No.

03CH11-HY (TAF Code: 3786)

Test Engineer

Yuan Lee, Sam Chou, Troye Hsieh and Leo Li

Temperature (C)

19.8~23.5

Relative Humidity (%)

53.1~68.1

Remark

The Radiated Spurious Emission test item subcontracted to Sporton
International Inc. Wensan Laboratory.

Note: The test site complies with ANSI C63.4 2014 requirement.
FCC Designation No.: TW1190 and TW3786
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1.4 Applied Standards

According to the specifications declared by the manufacturer, the EUT must comply with the

requirements of the following standards:

+ ANSI C63.26-2015

¢+ FCC 47 CFR Part 2, Part 90(R)

+ ANSI/ TIA-603-E

+ FCC KDB 971168 D01 Power Meas. License Digital Systems v03r01
¢+ FCC KDB 412172 D01 Determining ERP and EIRP v01r01

+ FCC KDB 414788 D01 Radiated Test Site v01r01

Remark:

1. All the test items were validated and recorded in accordance with the standards without any
modification during the testing.

2. The TAF code is not including all the FCC KDB listed without accreditation.
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2 Test Configuration of Equipment Under Test
2.1 Test Mode

Antenna port conducted and radiated test items listed below are performed according to KDB 971168

D01 Power Meas. License Digital Systems v03r01 with maximum output power.

For radiated measurement, the measured emission level of the EUT was maximized by rotating the

EUT on a turntable, adjusting the orientation of the EUT and EUT antenna in two config (Ant. Horizontal

and Ant. Vertical), and adjusting the measurement antenna orientation, following C63.26 exploratory

test procedures and only the worst case emissions were reported in this report..

Bandwidth (MHz) Modulation RB # Test Channel
Conducted Band PI2
Test Cases 14| 3 5 10 | 15 | 20 BPSK QPSK |16QAM 64QAM (256QAM| 1 |Half|Full| L | M | H
Max. Output
n14 - - Y \Y - - \Y v Y v v v v \Y v \Y \Y
Power
Peak-to-A
.verage n14 - - v - - v v \ v v % %
Ratio
26dB and 99%
i n14 - - \ v - - v v \ v Y % %
Bandwidth
Conducted
n14 - - Y \Y - - \Y v Y v v v \Y v \Y \Y
Band Edge
Emission Mask | n14 - - \Y \ - - \ \ Y \ \ v Y v Y \Y
Conducted
Spurious n14 - - \ - - v v v | v \
Emission
Fre
qu-e-ncy n14 - - v - - v \% \%
Stability
Radiated
Spurious n14 Worst Case v | Vv |V
Emission
1. The mark “v “ means that this configuration is chosen for testing
2. The mark “-“ means that this bandwidth is not supported.
3. The device is investigated from 30MHz to 10 times of fundamental signal for radiated spurious emission test
Remark under different RB size/offset and modulations in exploratory test. Subsequently, only the worst case emissions
are reported.
4.  For radiated measurement, pre-scanned in two modes, DFT-s OFDM and CP OFDM. The worst cases (DFT-s
OFDM) were recorded in this report.
5. One representative bandwidth is selected to perform PAR and frequency stability.
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2.2 Connection Diagram of Test System

System BT
Simulatar AP router Motebook GPS Station Earphone
Power EUT
Source MNotebook
Earphone ‘ WLAN AP Monitor ‘

This example is connection diagram of EUT test configurations.
For detail, please refer to test mode configuration and setup pholographs for each lest item.

2.3 Support Unit used in test configuration and system

Item |Equipment Brand Name Model No. [FCCID |Data Cable |[Power Cord
1. |System Simulator |Anritsu MT8000A N/A N/A Unshielded, 1.8 m

2.4 Measurement Results Explanation Example

For all conducted test items:

The offset level is set in the spectrum analyzer to compensate the RF cable loss and attenuator factor
between EUT conducted output port and spectrum analyzer. With the offset compensation, the

spectrum analyzer reading level is exactly the EUT RF output level.

The spectrum analyzer offset is derived from RF cable loss and attenuator factor.
Offset = RF cable loss + attenuator factor.

Following shows an offset computation example with cable loss 4.5 dB and 10dB attenuator.

Example :
Offset(dB) = RF cable loss(dB) + attenuator factor(dB).
=4.5+10=14.5 (dB)

TEL : 886-3-327-3456 Page Number 1 8 of 22
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2.5 Frequency List of Low/Middle/High Channels

5G NR n14 Channel and Frequency List

BW [MHz] Channel/Frequency(MHz) Lowest Middle Highest
Channel - 158600 -
10
Frequency - 793 -
c Channel 158100 158600 159100
Frequency 790.5 793 795.5
TEL : 886-3-327-3456 Page Number 19 of22
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3 Conducted Test Items
3.1 Measuring Instruments

See list of measuring instruments of this test report.

3.1.1Test Setup
3.1.2 Conducted Output Power

I

|

System Simulator EUT

3.1.3Peak-to-Average Ratio, Occupied Bandwidth, Conducted Band-Edge, Emission
Mask, and Conducted Spurious Emission

I

Power Divider
System Simulator - ") \

EUT

1

Spectrum Analyzer

3.1.4Frequency Stability

System Simulator

Thermal Chamber

3.1.5Test Result of Conducted Test

Please refer to Appendix A.
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3.2 Conducted Output Power Measurement

3.2.1 Description of the Conducted Output Power Measurement

A base station simulator was used to establish communication with the EUT. Its parameters were set to

transmit the maximum power on the EUT. The measured power in the radio frequency on the

transmitter output terminals shall be reported.

3.2.2Test Procedures

1 The transmitter output port was connected to base station.
2 Set EUT at maximum power through base station.
3.  Select lowest, middle, and highest channels for each band and different modulation.
4 Measure and record the power level from the system simulator.
TEL : 886-3-327-3456 Page Number : 11 of 22
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3.3 Peak-to-Average Ratio
3.3.1Description of the PAR Measurement

Power Complementary Cumulative Distribution Function (CCDF) curves provide a means for
characterizing the power peaks of a digitally modulated signal on a statistical basis. A CCDF curve
depicts the probability of the peak signal amplitude exceeding the average power level. Most
contemporary measurement instrumentation include the capability to produce CCDF curves for an
input signal provided that the instrument’s resolution bandwidth can be set wide enough to
accommodate the entire input signal bandwidth. In measuring transmissions in this band using an

average power technique, the peak-to-average ratio (PAR) of the transmission may not exceed 13 dB.

3.3.2Test Procedures

The testing follows ANSI C63.26-2015 Section 5.2.6
1. The EUT was connected to spectrum and system simulator via a power divider.
2. Set the CCDF (Complementary Cumulative Distribution Function) option in spectrum analyzer.
3. The highest RF powers were measured and recorded the maximum PAPR level associated with
a probability of 0.1 %.

4. Record the deviation as Peak to Average Ratio.
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3.4 Occupied Bandwidth

3.4.1 Description of Occupied Bandwidth Measurement

The occupied bandwidth is the width of a frequency band such that, below the lower and above the

upper frequency limits, the mean powers emitted are each equal to a specified percentage 0.5% of the

total mean transmitted power.

The 26 dB emission bandwidth is defined as the frequency range between two points, one above and

one below the carrier frequency, at which the spectral density of the emission is attenuated 26 dB

below the maximum in-band spectral density of the modulated signal. Spectral density (power per unit

bandwidth) is to be measured with a detector of resolution bandwidth equal to approximately 1.0% of

the emission bandwidth.

3.4.2 Test Procedures

The testing follows ANSI C63.26-2015 Section 5.4.3 (26dB) and Section 5.4.4 (990B)

1. The EUT was connected to spectrum analyzer and system simulator via a power divider.

2. The spectrum analyzer center frequency is set to the nominal EUT channel center frequency.
The span range for the spectrum analyzer shall be between two and five times the anticipated
OBW.

3. The nominal resolution bandwidth (RBW) shall be in the range of 1 to 5 % of the anticipated OBW,
and the VBW shall be at least 3 times the RBW.

4. Set the detection mode to peak, and the trace mode to max hold.

5. Determine the reference value: Set the EUT to transmit a modulated signal. Allow the trace to
stabilize. Set the spectrum analyzer marker to the highest level of the displayed trace.

(this is the reference value)

6. Determine the “-26 dB down amplitude” as equal to (Reference Value — X).

7. Place two markers, one at the lowest and the other at the highest frequency of the envelope of
the spectral display such that each marker is at or slightly below the “~X dB down amplitude”
determined in step 6. If a marker is below this “-X dB down amplitude” value it shall be placed as
close as possible to this value. The OBW is the positive frequency difference between the two
markers.

8. Use the 99 % power bandwidth function of the spectrum analyzer and report the measured
bandwidth.
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3.5 Conducted Band Edge

3.5.1 Description of Conducted Band Edge Measurement

90.543(e)

(1) On all frequencies between 769-775 MHz and 799-805 MHz, by a factor not less than 76 + 10 log
(P) dB in a 6.25 kHz band segment, for base and fixed stations.

(2) On all frequencies between 769-775 MHz and 799-805 MHz, by a factor not less than 65 + 10 log
(P) dB in a 6.25 kHz band segment, for mobile and portable stations.

(3) On any frequency between 775-788 MHz, above 805 MHz, and below 758 MHz, by at least 43 +
10 log (P) dB.

3.5.2Test Procedures

The testing follows FCC KDB 971168 D01 v03r01 Section 6.1.
1. The EUT was connected to spectrum analyzer and system simulator via a power divider.
The band edges of low and high channels for the highest RF powers were measured.
Set RBW >= 1% EBW in the 100kHz band immediately outside and adjacent to the band edge.
Beyond the 100kHz band from the band edge, RBW=100kHz was used.

Set spectrum analyzer with RMS detector.

o o M w DN

The RF fundamental frequency should be excluded against the limit line in the operating
frequency band.
7. Checked that all the results comply with the emission limit line.

The limit line is derived from 43 + 10log(P)dB below the transmitter power P(Watts)
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SPORTON LAB.

3.6 Emission Mask
3.6.1 Description of Emissions Mask Measurement

Transmitters designed must meet the emission mask comply with the emission mask provisions of FCC

Part 90.210(n).

3.6.2 Test Procedures

The testing follows FCC KDB 971168 D01 v03r01 Section 6.0.
1. The EUT was connected to spectrum analyzer and system simulator via a power divider.
2. The power of the modulated signal was measured on a spectrum analyzer using an RMS and 10
second sweep time in order to maximize the level.

3. The RF fundamental frequency should be excluded against the limit line in the operating

frequency band.
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3.7 Conducted Spurious Emission
3.7.1Description of Conducted Spurious Emission Measurement

The power of any emission outside of the authorized operating frequency ranges must be lower than
the transmitter power (P) by a factor of at least 43 + 10 log (P) dB.
It is measured by means of a calibrated spectrum analyzer and scanned from 30MHz up to a frequency

including its 10" harmonic.

3.7.2Test Procedures

The testing follows FCC KDB 971168 D01 v03r01 Section 6.1.

1. The EUT was connected to spectrum analyzer and base station via power divider.

2. The RF output of EUT was connected to the spectrum analyzer by RF cable and attenuator. The
path loss was compensated to the results for each measurement.
The middle channel for the highest RF power within the transmitting frequency was measured.
The conducted spurious emission for the whole frequency range was taken.
Make the measurement with the spectrum analyzer's RBW = 1MHz, VBW = 3MHz.
Set spectrum analyzer with RMS detector.

Taking the record of maximum spurious emission.

© N o g &~ W

The RF fundamental frequency should be excluded against the limit line in the operating
frequency band.

9. The limit line is derived from 43 + 10log(P)dB below the transmitter power P(Watts)
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3.8 Frequency Stability
3.8.1Description of Frequency Stability Measurement

The frequency stability shall be sufficient to ensure that the fundamental emission stays within the

authorized frequency block.

3.8.2 Test Procedures for Temperature Variation

The testing follows FCC KDB 971168 D01 v03r01 Section 9.0.

1. The EUT was set up in the thermal chamber and connected with the base station.

2. With power OFF, the temperature was decreased to -30°C and the EUT was stabilized before
testing. Power was applied and the maximum change in frequency was recorded within one
minute.

3.  With power OFF, the temperature was raised in 10°C step up to 50°C. The EUT was stabilized at
each step for at least half an hour. Power was applied and the maximum frequency change was

recorded within one minute.

3.8.3Test Procedures for Voltage Variation

The testing follows FCC KDB 971168 D01 v03r01 Section 9.0.
1. The EUT was placed in a temperature chamber at 20+5° C and connected with the base station.
2. The power supply voltage to the EUT was varied from 85% to 115% of the nominal value
measured at the input to the EUT.

3. The variation in frequency was measured for the worst case.
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4 Radiated Test Items

4.1 Measuring Instruments

See list of measuring instruments of this test report.

4.1.1Test Setup

For radiated test below 30MHz

Im .
I

]

1
Metal Full Soldered Ground Plane

=0 oo

System Simulator

For radiated test from 30MHz to 1GHz

=

Spectrum Analyzer / Receiver

B Antenna

Im

I
Metal Full Soldered Ground Plane

| oof——
Spectrum Analyzer | i
System Simulator P tyzer / Receiver
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For radiated test above 1GHz

Spectrum Analyzer / Receiver
System Simulator

4.1.2 Test Result of Radiated Test

Please refer to Appendix B.

Note:

The low frequency, which started from 9 kHz to 30MHz, was pre-scanned and the result which was
20dB lower than the limit line was not reported.

There is adequate comparison measurement of both open-field test site and alternative test site -

semi-Anechoic chamber according to 414788 D01 Radiated Test Site vO1r01, and the result came out

very similar.
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4.2 Radiated Spurious Emission
4.2.1 Description of Radiated Spurious Emission

The radiated spurious emission was measured by substitution method according to ANSI / TIA-603-E.
The power of any emission outside of the authorized operating frequency ranges must be attenuated

below the transmitter power (P) by a factor of at least 43 + 10 log (P) dB.

For operations in the 758-775 MHz and 788-805 MHz bands, all emissions including harmonics in the
band 1559-1610 MHz shall be limited to -70 dBW/MHz equivalent isotropically radiated power (EIRP)
for wideband signals, and -80 dBW EIRP for discrete emissions of less than 700 Hz bandwidth. For the
purpose of equipment authorization, a transmitter shall be tested with an antenna that is representative

of the type that will be used with the equipment in normal operation.
The spectrum is scanned from 30 MHz up to a frequency including its 10th harmonic.

4.2.2 Test Procedures

The testing follows FCC KDB 971168 D01 v03r01 Section 7 and ANSI / TIA-603-E Section 2.2.12.

1. The EUT was placed on a turntable with 0.8 meter for frequency below 1GHz and 1.5 meter for
frequency above 1GHz respectively above ground.

2. The EUT was set 3 meters from the receiving antenna, which was mounted on the antenna
tower.

3. The table was rotated 360 degrees to determine the position of the highest spurious emission.

4. The height of the receiving antenna is varied between one meter and four meters to search the
maximum spurious emission for both horizontal and vertical polarizations.

5. Make the measurement with the spectrum analyzer's RBW = 1MHz, VBW = 3MHz, Sweep =
500ms, Taking the record of maximum spurious emission.

6. A horn antenna was substituted in place of the EUT and was driven by a signal generator.

7. Tune the output power of signal generator to the same emission level with EUT maximum
spurious emission.

8. Taking the record of output power at antenna port.

9. Repeat step 7 to step 8 for another polarization.

10. The RF fundamental frequency should be excluded against the limit line in the operating
frequency band.

11. The limit line is derived from 43 + 10log(P)dB below the transmitter power P(Watts)
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5 List of Measuring Equipment

Instrument | Brand Name Model No. Serial No. | Characteristics Calg);?etion Test Date Due Date Remark
';rgv?lgarrg'ﬂ:;'; GW Instek PSS-2005 EL890001 | 50Hz~60Hz |Sep. 29, 2022 I\/ﬂig_o%,‘zzogg Sep. 28, 2023 80;‘3;?:?(‘;
Signal Analyzer|  Sojoe & FSV3044 101049 10Hz~44GHz | Oct. 07, 2022 '\/’13;'0197"2200223; Oct. 06, 2023 (CTOSSQJ%?((;
Temperalure | £spEC SH-641 92013720 | -40C ~90C |Sep. 07, 2022 “/132,.0197',22002233? Sep. 06, 2023 (CTOSS;?:?((;
Bg\jzasst:rt;‘;” Anritsu MT8821C | 6261940327 LTE Dec. 09, 2022 %33'03%’23()2213; Dec. 08, 2023 %ﬁgg‘ﬁi")
B(""I\jzasst:rt;‘;” Anritsu MT8000A | 6261849015 FR1 Dec. 09, 2022 “,13;_037’,2200223; Dec. 08, 2023 8°£g§‘_°|_t|§d)
LOOP Antenna ggm‘;é HFH2-22 100488 | 9 kHz~30 MHz | Sep. 20, 2022 A/‘j\‘fé_0137"2200223; Sep. 19, 2023 (og{gﬂﬂiﬂv)
Bilog Antenna | TESEQ CBLOTDS | o0& | 30MHz~1GHZ | Oct. 08, 2022 %35.0137',2205233? Oct. 07, 2023 (oggﬂﬂiﬂv)
Horn Antenna SCHV&RZBE BBHA9120D | 9120D-01620 | 1GHz~18GHz |Aug. 24, 2022 %3@0137"22002233” Aug. 23, 2023 (Oggﬂﬂiﬂ\()
Horn Antenna SCHV&RZBE BBHA9120D | 9120D-1326 | 1GHz~18GHz |Aug. 24, 2022 ?3@.0137',2200223; Aug. 23, 2023 (0333‘:??_0;\()
LorP EHF | SCAVERZBE | BBHAY1TO 00993 | 18GHz~40GHz | Nov. 24, 2022 ?3@_0137"2200223; Nov. 23, 2023 (og{gﬂﬁiﬂv)
LORPERF | SCHWARZBE  BBHA9170 00994 | 18GHz~40GHz | Nov. 04, 2022 %35.0137',2205233? Nov. 03, 2023 <o§3ﬂ7§iﬂv)
Amplifier SONOMA 310N 187312 9kHz~1GHz | Dec. 09, 2022 %3@.0137',2205233? Dec. 08, 2023 (oggﬂﬂiﬂv)
Preamplifier Keysight 83017A MY53270080 | 1GHz~26.5GHz | Nov. 09, 2022 ?3@.0137',2;0223; Nov. 08, 2023 (0333‘:??_0;\()
Preamplifier | Jet-Power | JPAO118-55-303 171028550005 1GHz~18GHz | Jun. 14, 2023 ?3@.0137',2200223; Jun. 13, 2024 (0333‘:??_0;\()
Preamplifier EMEC EM18G40G 060715 18GHZz~40GHz | Dec. 07, 2022 A/‘;‘L?é_o137"2200223; Dec. 06, 2023 (oﬁgﬂﬁiﬂw
i‘ﬁ:fzue’? Keysight N9010A MY54200486 | 10Hz~44GHz | Oct. 07, 2022 %3@_0137',2200223; Oct. 06, 2023 (053‘::??_0'2“
AntennaMast | EMEC | AM-BS-4500-B N/A 1~4m N/A 6;‘{%9137"22002233* N/A (Oggﬂﬂiﬂ\()
Turn Table EMEC TT 2000 N/A 0~360 Degree N/A %3@.0137',2200223; N/A (O?ng‘:mi_oﬁ\()
Software Audix E36.2009-8-24 | RK-001053 N/A N/A %35_0137"2200223; N/A (og'fg;jiﬂ‘f"j‘w
RFCable | QUPNem | SUCOFLEX102 | MY2859/2 | 30MHz~40GHz | Mar. 07, 2023 %3@_0137',22002235 Mar. 06, 2024 (053‘::??_0'2“
RFCable | QUPNem | SUCOFLEX102 | 8015952 | 30MHz~40GHz | Mar. 07, 2023 %3@_0137',2200223; Mar. 06, 2024 (053‘::??_0'2“
RFCable | S P-R> | SUCOFLEX102 | 80395112 9K~30M | Mar. 07, 2023 6;‘{%9137"22002233* Mar. 06, 2024 (Oggﬂﬂiﬂ\()
RFCable | SUDNem | SUCOFLEX102 | 8039512 30M~40G | Mar. 07, 2023 A/‘;Jl?é.0137"22002233” Mar. 06, 2024 (O?ngﬂﬂ‘_o;\()
Filter Wainwright V\(’)';ﬁéz)%bz_é%ggo SN3 3GHzll‘i'|ig: Pass| gen. 12, 2022 %35_0137',2200223; Sep. 11, 2023 (Oﬁgﬂfff’ﬁw
Filter Wainwright W(l)—i_f;(gg(—)&_aggégoo SN12 1GHZ,§i'Iit%': Pass| gen. 12, 2022 %35_0137',2200223; Sep. 11, 2023 (O?'Tgﬂﬁi_‘"f"w
ooignal | Rohded SMF100A 101107 | 100kHz~40GHz | Jan. 11, 2023 %‘39_0137"2200223; Jan. 10, 2024 (OngﬂﬁifﬁY)
TEL : 886-3-327-3456 Page Number - 21 of 22
FAX : 886-3-328-4978 lssue Date  Sep. 21, 2023
Report Template No.: BU5-FGLTE90R Version 2.4 Report Version 101




swomoncas. FCC RADIO TEST REPORT Report No. : FG2D2006N
6 Measurement of Evaluation
Uncertainty of Radiated Emission Measurement (30 MHz ~ 1000 MHz)
Measuring Uncertainty for a Level of 3.22 dB
Confidence of 95% (U = 2Uc(y)) )
Uncertainty of Radiated Emission Measurement (1 GHz ~ 18 GHz)
Measuring Uncertainty for a Level of 3.53 dB
Confidence of 95% (U = 2Uc(y)) )
TEL : 886-3-327-3456 Page Number : 22 of 22
FAX : 886-3-328-4978 Issue Date : Sep. 21, 2023

Report Template No.: BU5-FGLTE90R Version 2.4 Report Version

: 01



seasron 05, FCC RADIO TEST REPORT

Report No. : FG2D2006N

Appendix A. Test Results of Conducted Test

Conducted Output Power(Average power)
NR n14 Maximum Average Power [dBm]
Maximum Maximum
BW [MHz] RB Size RB Offset Mod Lowest Middle Highest |Output Power|Output Power
(dBm) w)
5 1 1 23.52 23.64 23.69
5 1 23 23.58 23.69 23.64
5 12 6 23.55 23.65 23.67
5 1 0 Pii2 BRSK 23.11 23.17 23.31 23.69 0.2339
5 1 24 23.18 23.12 23.21
5 25 0 23.15 23.19 23.21
5 1 1 23.66 23.85 23.83
5 1 23 23.67 23.60 23.92
5 12 6 23.64 23.62 23.73
5 1 0 arsK 22.71 22.83 22.81 23.92 0.2466
5 1 24 22.67 22.71 22.83
5 25 0 22.65 22.65 22.75
5 1 1 16-QAM 22.61 22.54 22.89
5 1 1 64-QAM 21.28 21.30 21.55 22.89 0.1945
5 1 1 256-QAM 18.52 18.48 18.73
NR n14 Maximum Average Power [dBm]
Maximum Maximum
BW [MHZz] RB Size RB Offset Mod Lowest Middle Highest |Output Power|Output Power
(dBm) w)
10 1 1 - 23.47 -
10 1 50 - 23.62 -
10 25 12 - 23.55 -
170 y 0 Pl/2 BPSK 3 5304 3 23.62 0.2301
10 1 51 - 23.07 -
10 50 0 - 23.03 -
10 1 1 - 23.54 -
10 1 50 - 23.70 -
10 25 12 - 23.54 -
e 7 S QPSK - 5578 - 23.70 0.2344
10 1 51 - 22.60 -
10 50 0 - 22.54 -
10 1 1 16-QAM - 22.44 -
10 1 1 64-QAM - 21.11 - 22.44 0.1754
10 1 1 256-QAM - 18.50 -

Al-log1




seanran cas. FCC RADIO TEST REPORT

Report No. : FG2D2006N

FR1 n14

Peak-to-Average Ratio

Mode FR1 n14 / 10MHz / DFT-S OFDM
Mod. Pl/2 BPSK QPSK 16QAM 64QAM Limit: 13dB
RB Size Full RB Full RB Full RB Full RB Result
Middle CH 3.88 4.60 5.74 6.14 PASS
Mode FR1 n14 / 10MHz / DFT-S OFDM
Mod. 256QAM Limit: 13dB
RB Size Full RB Result
Middle CH 6.66 PASS
TEL : 886-3-327-3456 Page Number 1 A2-1 of 38

FAX : 886-3-328-4978




seanron cas. FCC RADIO TEST REPORT

Report No. : FG2D2006N

FR1 n14 / 10MHz / DFT-S OFDM / Middle Channel / Full RB
Pl/2 BPSK

QPSK

RefLevel 3000 B Offset 21045 = AnBW 10 MiHz
- an

3008 Mess Time 13 ms
1 CCDF

Reflevel 300008 Offset 21045 = AnBW 10 MHz
st 5008 Mess Time 13 ms
CDF
=0 ==
1E =
I :
\ . |
i i
i
I \|
IE04 - 108 i
|
\ ' ‘
(CF 793.0 Wz Mean Pwr + 20,00 d8 | | (GF793.0 iz
2 Result Summ Samples: 130000 2 Result Surnm
- 23.00 dBm. 27.10 dBm 4.09 dB 1.88 dB 3.24 4B 358 9B 408
04:54:20 M 03/08/2023

Mean Pwr + 20.00d8

Samples: 130000
= 2243 dBm 27.16 dBm 4.73 dB 241 d8 41448 460 4B i

04:53:02 PM 03/09/2023

16QAM 64QAM

RefLevel 3000 B Offset 21045 = AnBW 10 MiHz
- an

3008 Mess Time 13 ms
1 CCDF

RefLevel J0000Bm Offset 21048 = AnBW 10 Mz
- A 5008 Meas Time 13 ms
: : 1 =
®
X
| 1 b
¥ ¥
i !
1E04 - 104 |
I
i
i
[CREELT Bhean Pur + 20,00 d || (GF T30 MFz
2 Result Summ: Samples: 130000
- 21.48 dBm. 27.31 dBm 583dB 282db 5.06 b 574 0B 564 9B
04:52:21 M 03/09/2023

Mean Pwr + 20.00d8

2 Result Summ: Samples: 130000
= 21.00 dBm 27.34 dBm 634 dB 288 dB 510 B 614 dB 536 dB

04:49:48 PM 03/09/2023

|
256QAM

RefLevel 3000 B Offset 21045 = AnBW 10 MiHz
- an

3008 Mess Time 13 ms
1 CCDF

(CF 793.0 MHz.

Mean Pwr + 20,00 dB

2 Result Summs Samples: 130000
- 18.94 dBm 26.97 dBm 8.03 dB 254 d8 52048 6.66 98 7508

04:41:48 PM 03/09/2023

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number 1 A2-2 of 38



seanran cas. FCC RADIO TEST REPORT

Report No. : FG2D2006N

26dB Bandwidth

Mode FR1 n14 : 26dB BW(MHz) / DFT-S OFDM
BW 5MHz 10MHz
Mod. Pl/2 BPSK Pl/2 BPSK
Middle CH 5.05 9.63
Mode FR1 n14 : 26dB BW(MHz) / CP OFDM
BW S5MHz 10MHz
Mod. QPSK 16QAM QPSK 16QAM
Middle CH 5.17 5.12 10.05 9.99
Mod. 64QAM 256QAM 64QAM 256QAM
Middle CH 5.16 5.20 10.05 10.07

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

1 A2-3 of 38




SPORTON LAB. FCC RADIO TEST REPORT Report No. : FG2D2006N

FR1 n14 / 5MHz / DFT-S OFDM / Middle Channel / Full RB

Pl/2 BPSK

e - s =

Ref Level 30,00 B Offset 21008 = REW 100 kHz

3008 SWT 101 ms ® VBW 300kt Mode Auto Sweep

20
0
0 %
(GF753.0MHz 1001 prs 0 MHz/ Span 10.0 MHz
2 Marker Table

M 1 791.871 MHz 17.60 dBm nd8

m 1 790.502 MHz B9 dim ndB down BW

i 1 795,507 MHz 7.99 dBm QFactor

05:25:17 MM 03/09/2023

FR1 n14 / 5MHz / CP OFDM / Middle Channel / Full RB

QPSK 16QAM

ey RO S CEEOmE:

= A 3108 SWT 101 ms ® VBW 300kHz  Mode Auto Sweep = A 3008 SWT .01 ms = VBW 300 kHz _ Mode Auto Sweep
1 Frequency Sweep

W] 135 dim
79501800 Wz
» »
. o Y S ] ” . A T et P,
o + ! o / |
4 ! ‘,‘ 1
7 \ 7 :
AV o r el . oy,

[REETTS 1001 pes Gz Span 10.0 Wiz || | 793.0 Mk 0T s ) Span 100 M
2 Marker Table 2 Marker Table |

W 1 795.018 MHz 13.68 dBm ndb 26048 W 1 793.779 MHz 13.72 dBm s 26048

m 1 790,403 MHz 1234 dbm B down B 517 MHz m 1 790473 MHz 1219 d6m e p— 512 MHz

¢} 1 795567 MHz -12.76 dBm QFactor 1539 ¢} 1 795587 MHz -12.29 dm Q Factor 1552
05:19:00 MM 03/09/2023 05:19:18 MM 03/09/2023

64QAM 256QAM

e - s B v - B

Ref Level 30,00 B Offset 21008 = REW 100 kHz

Ref Level 30,00 B Offset 21008 = REW 100 kHz

- an 3008 SWT 101 ms & VBW 300k Mode Auto Sweep - an 3008 SWT1.01ms  VBW 300Ktz Mode Auto Sweep
1 Frequancy Sweep 1 Frequancy Sweep
| 12sam
79128200 Me
» »
o PO Y, OV NP DT L o I e .
o T o f
| ]
] {
T T, " v
1 A n p
Mol oy . i: o \
o WiravanT ¢ Y = |
CREITTTS 001 prs O W/ Span 10.0 WAz || [GF793.0 Wz 001 pts oM/ Span 10.0 MHe
2 Markes Tasle 2 Markes Tasle |
mi 1 791.282 MHz 13.28 dBm ndB 26.0 db mi 1 794,368 MHz 10.14 dBm ndd 26.0 dib
n 1 790443 MHz 11.83 dBm ndB down BW 5.16 MHz n 1 790393 MHz 1634 dBm ndil down BW 5.20 MHz
n 1 795,567 MHz 1218 dBm G Factor 1535 n 1 795,587 MHz 1536 dim @ Factor 1529
05:19:28 MM 03/09/2023 05:19:41 P 03/09/2023

TEL : 886-3-327-3456 Page Number 1 A2-4 of 38
FAX : 886-3-328-4978



seanron cas. FCC RADIO TEST REPORT

Report No. : FG2D2006N

FR1 n14 / 10MHz / DFT-S OFDM / Middle Channel / Full RB

Pl/2 BPSK

ultiView Spactrum
Ref Level 30,00 B Offset 21008 = REW 100 kHz

i B SWE 10imie VEW 001 Mese AuoSuses
»
] ‘
o / \
7 ‘
J \
|
FIET T T T e
A
[ 1 791.102 MHz 14.28 dBm ndB 26.0 dB
n 1 787.985 MHz 12.27 dBm ndB down BW 963 MHz
1 1 797615 MHz_ -12.03 dBm 0 Factor 821

04:54:33 PM 03/09/2023

FR1 n14 / 10MHz / CP OFDM / Middle Channel / Full RB

QPSK

16QAM

ultiView Spactrum
Ref Level 30,00 B Offset 21008 = REW 100 kHz

= A 3108 SWT 101 ms ® VBW 300kHz  Mode Auto Sweep

1 Frequency Sweep

ultiView Spactrum
Ref Level 30,00 B Offset 21008 = REW 100 kHz

= A 3008 SWT .01 ms = VBW 300 kHz _ Mode Auto Sweep

1 Frequency Sweep

0 it
» »
1 - o - R AT 1 o ey =i 1 T
N I | N | |
i | / l
! | f |
o ST LI N NP Fika Ny Sl
LY T
[AETTIT 60 ST Span 00 M | eF 7T M T (] Span 00
2 Marker Tobie 2 Marker Tobie
i 1 795,971 Mz W0.73d8m oo 26040 i 1 797,162 Mz 10.74 dbm o 2604
n 1 787,585 Mz T554dbm  ndd down B 10.05 Mz n 1 789005 iz T5TSdBn il down B 993 Mz
¢} 1 798.035 MHz -14.92 dBm QFactor 792 ¢} 1 797.995 MHz -15.08 dBm Q Factor 192

04:41:32 PM 03/09/2023

04:41:19 PM 03/09/2023

64QAM

256QAM

ultiView Spactrum
Ref Level 30,00 B Offset 21008 = REW 100 kHz

tiVie Spactrum

Ref Level 30,00 B Offset 21008 = REW 100 kHz

- are 3008 SWT 101 ms = VBW 30k Mode Auto Swesp - are 3008 SWT 1.01ms = VBW 300Ktz Mode Auto Sweep
1 Frequancy Sweep
Wil 1053 dbem Wi
7946980 M i
» i »
o = R T ”
"\ e S LA
o T o f
i [ T ‘
| | / |
7 L y T
f = 7
Y i " X / \
B et B RS e
A
7330 Mk 001 prs O W/ Span 20.0 MHz || [CF 793.0 bz 001 ps M/ Span 20.0 MHz
2 Marker Table 2 Marker Table
M 1 794.898 MHz 1053 dBm ndB 260 db [ 1 792.101 MHz 7.44 dBm ndd 160 d
n 1 787.825 MHz 15.04 dbm B down B 10.05 MHz n 1 787.305 MHz 1873 dbm o B 10.07 MHz
n 1 797,575 MHz 1536 dBm 0 Facior 791 n 1 797,575 MHz 195 dm @ Facior 787

04:41:06 PM 03/09/2023

04:40:51 PM 03/09/2023

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: A2-5 of 38




seanran cas. FCC RADIO TEST REPORT Report No. : FG2D2006N

Occupied Bandwidth

Mode FR1 n14 : 99%0BW(MHz) / DFT-S OFDM
BW 5MHz 10MHz
Mod. Pl/2 BPSK Pl/2 BPSK
Middle CH 4.47 8.92
Mode FR1 n14 : 99%0BW (MHz) / CP OFDM
BW SMHz 10MHz
Mod. QPSK 16QAM QPSK 16QAM
Middle CH 4.51 4.48 9.29 9.27
Mod. 64QAM 256QAM 64QAM 256QAM
Middle CH 4.50 4.52 9.27 9.30
TEL : 886-3-327-3456 Page Number 1 A2-6 of 38

FAX : 886-3-328-4978



seanron cas. FCC RADIO TEST REPORT

Report No. : FG2D2006N

FR1 n14 / 5MHz / DFT-S OFDM / Middle Channel / Full RB

Pl/2 BPSK

ultiView Spactrum
Ref Level 30,00 B Offset 21008 = REW 100 kHz

SWT 1,01 ms ® VBW 300kt Mode Auto Sweep

m
n
0 4
B /
(CF 733.0 ke 001 e 0 Mz Span 10.0 MHz
2 Misrkeer Table

mi 1 791.871 MHz 17.65 dBm [ MHz

n 1 750.748 31 Mz 12.72 dim Occ B Centroid 792,387 104 712 MHz

n 1 7952755 MHz 1161 dim Oce B Freq Offset 12855 287 939 kHe

05:25:11 PM 03/09/2023

-

FR1 n14 / 5MHz / CP OFDM / Middle Channel / Full RB

QPSK

16QAM

tiVie Spactrum

Ref Level 30,00 B Offset 21008 = REW 100 kHz

ultiView Spectrum
Ref Level 30,00 dBm  Offset

21048 = RBW 100kHz

= an 3108 SWT 101 ms ® VBW 300kHz  Mode Auto Sweep = an 3008 SWT_1.01ms = VBW 300 kHz _ Mode Auto Sweep
h I
20
0 a ] Pt 5
o o
! \

A b el A A
(GF753.0MHz 1001 prs 0 MHz/ Span 10.0 MHz || (GF753.0 MHz 1001 ps 0 M2/ Span 10.0 MHz
2 Marker Table 2 Marker Table

M 1 795.018 MHz 1351 dBm Oce B 4516819849 MHz M 1 793.789 MHz 13.75dBm Oce B 4.487 351939 MHz
m 1 790.7302 MHz B.T3 dim Occ B Centroid 792,988 606 215 MHz m 1 790.74513 MHz E:34 diim Occ B Gentroid 792,988 805 873 MHz
n 1 795247 02 Mz 7.64 dbm Oce B Frieq Offset -11.393 784 83 kba n 1 795.23 48 MHz 889 dm Oce Biw Freq Offset 11184126 717 by

05:18:53 PM 03/09/2023

-

05:19:08 PM 03/09/2023

-

64QAM

256QAM

ultiView Spactrum
Ref Level 30,00 B Offset 21008 = REW 100 kHz

SWT 101 ms ® VBW 300kt Mode Auto Sweep
h

ultiView Spectrum

Ref Level 30,00 dBm  Offset
- an 3008 SWT
iad Bandwidth

21048 = RBW 100kHz
1 ms & VBW 300 kHz

Mode Auto Sweep

0.3 gt
79477800 Wi 79420800 Wi
2 2
. ek A e - . . ) S * |
0 0 T
] )
e I
7 v n
o] W . W
) e e a .
[EOTIU 001 pis S Span 10,0 Wi || G753 0 e 001 pis o] Span 10 Nz
2 Marker Table 2 Marker Table

M 1 794,778 MHz 1336 dBm Occ Bw 4505814903 MHz M 1 794,209 MHz 10.43 dBm Oce Bur 4527074661 MHz
m 1 790.734 32 MHz BE3 dim Oce Bw Centroid 792,987 22401 MHz m 1 790.713 56 Mz 455 diim Occ B Gentroid 792,877 102 156 MHz
i 1 79524013 MHz 704 dm Oce B Freq Offset 12,775 089 53 kHz i 1 795240 64 MHz 422 déim Oce Buw Fren Offset 12,857 843 507 kHe

05:19:22 PM 03/09/2023

-

05:19:36 PM 03/09/2023

-

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG2D2006N

FR1 n14 / 10MHz / DFT-S OFDM / Middle Channel / Full RB

Pl/2 BPSK

ultiView
Ref Level 30,00 B

Offset 21048 = REW 100 kHz
1.01 s ® VBW 300tz

Mode Auto Sweep

- an SwT
o ot EEREVSY., ¥
| |
o 1
| \

Span 20.0 MHz

1001 prs

(GF753.0MHz

8.920417156 MHz
792.802 995 84 MHz

’?.‘ : Teszame Vidoatm D bycema
L] 1 797.263 2 MHz 10.02 d8m Oce Bw Freq Offset — 197,004 |Bﬂ12€|f:z
04:54:27 M 03/09/2023
FR1 n14 / 10MHz / CP OFDM / Middle Channel / Full RB
16QAM

QPSK

| o -

RefLevel 3000 dBm  Offset 21005 ® REW 100Kz
- At 3008 SWT 101 ms ® VBW 300kHz Mode Auto Sweep - At 3005 SWT 101 ms ® VBW 300kHz Mode Auto Sweep
h I
Wi
»
10 — = T i o s e =
0 - o X \I
f | [
/ / |

7330 Mk 001 prs O W/ Span 20.0 MHz || [CF 793.0 bz 001 ps M/ Span 20.0 MHz
2 Marker Table 2 Marker Table
M 1 795.957 MHz 10.96 dBm Oce B 9.296 858038 MHz mi 1 791.162 MHz 10.78 dBm Oce B 9.27164303 MHz
n 1 7883411 Mz 780 dbm Occ B Centroid 792,989 548 609 MHz n 1 788.3367 Mz 789 dim Occ B Centroid 792972541 053 MHz
n i 797638 Mz 742 dim O B Freq Offset 10,451 390 698 kHz n i 7976084 Mz 651 dim Occ B Freq Offset 274589469 kHz
wessuion EERNNENNE wessuion EENNNNNNN T
04:41:26 M 03/09/2023 04:41:23 M 03/09/2023

64QAM

ult
et

Level 30,00 B Offset 21008 = REW 100 kHz
Mode Auto Sweep

ultiView 5 m
RefLovel 30008 Offset 21048 = REW 100 kH:
SWT 1,01 ms ® VBW 300k Mode Auto Sweep - ane 3008 SWT 101 ms ® VBW 300kt
h 1 Occupiad Bandwidth
" "
» »
o = = 1
! A A POy
o J" o {
| I 1
u b Ape ]
ey

[REETITS 001 prx [T Span 20.0 Wiz || | 793.0 Wk 001 prs ] Span 20.0 Wiz
2 Marker Table 2 Marker Table
W 1 77376 MHz 10.50 dBm Oce 9279783471 MHz W 1 752101 MHz 7.86 dBm Qcc B 9.302817 508 MHz
m 1 7883163 Mz 730 dim Occ s Centroid 792,958 795 775 MHz m 1 7883201 Wiz 383 dim Oce B Gentroidd 792971 504811 MHz
n 1 757588 7 M 619 dim Occ B Freq Offset 11204 225 088 ke n 1 7576229 M 5.41 dbm Occ B Fre Offset 28,485 168574 kHe
04:41:00 MM 03/09/2023 04:40:43 MM 03/09/2023

Page Number

: A2-8 of 38

TEL : 886-3-327-3456
FAX : 886-3-328-4978



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG2D2006N

Conducted Band Edge

FR1 n14 / 5MHz / DFT-S OFDM / Pl/2 BPSK

Lowest Band Edge / 1RB0

Highest Band Edge / 1RBmax

Ref Level 3000 dBm  Offset 2.10 48

05:00:58 PM  03/08/2023

05:27:31 PM  03/08/2023

Mode Sweep saL RefLevel 30.00dBm  Offset 21048 Mode Sweep seL
Count 100/100 Count 100/100
1 Spurio, ns 1 Spurious Emissions
Limit X PRSS wn hed
Line _SPURJGUS_LINE_ABS 02 phss Line _SPURIOUS_LINE_x85_0q2
20 dBe T T il 20 dBmy "|
|
10 dBmr T T | | ‘
0 ‘ i
10 T T f !‘ 10 dB T ]
SPURIOUS_LINE_ABS_002 i SPURIOUS_LINE_ABS_002 |
; T L [
20 T E T l
|
30 - ‘\ i :
40 | LY | %
Ao
/ L 50 dr A
- Wyl A m i
e [ — L P e I s et
CF 782.0 MHz 5005 pts. 8 MHz/ Span 48.0 MHz | | |CF 782.0 MHz 5005 pts. B MHz/ Span 48.0 MHz
2 Result Summa 2 Result Summai
758,000 MHz 765,000 MHz 100,000 kHz 764.77473 MHz -53.52 dBm -40.52 dB 758,000 MHz 769.000 MHz 100.000 kHz 758.75275 MHz -53.53 dBm -40.53 dB
769.000 MHz 775.000 MHz 6.250 kitz 771.95205 MHz 6512 dBm 301208 769,000 Mz 775,000 Mz 6.250 kHz 77241359 MHz -65.53 dBm -30553 dB
775.000 MHz 788,000 MHz 100,000 kHz 787.99351 MHz -13.27 dBm <0.27 dB 775.000 Mz 788,000 MHz 100.000 kHz 787.79870 MHz 54.64 dBm -41.64 dB
788,000 MHz 799,000 Mtiz 100,000 kfz 78630220 MHz 20.99 dBm -9.01 dB 768,000 MHz 799,000 MHz 100,000 kfiz 797,653 85 MHz 30.77 dBm 23d
799,000 MHz 806.000 MHz 6.250 kiz 79975175 MHz -65.77 dBm -30.77 dB 293 000 M1t 806 000 M1t 250 kite 799,003 50 MHz 5736 dBm 223648
resty o e fesy

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Ref Level 30.00 dBm Offset 2.10 d8.

04:58:50 PM  03/08/2023

05:29:26 PM  03/08/2023

Node Sweep saL Ref Level 30,00 ddm  Offset 2,10 4B Mode Sweep seL
Count 100/100 Count 100/100
1 Spuricus ns 1 Spurious Emissions
Limis Chesi PRSs Limit Chec
Line _SPURJGUS_LINE_ABS 02 phss Line _SPURIOUS_LINE_x85_0q2
20 dBe T T 20 dBmr
10 dbme . . [t ey
|
o |
10 : . ‘I 10 dBm . - |
SPURIOUS_LINE ABS 002 | SPURIOUS_LINE_ABS_002 |
20 -
| 1 i I
30 L 7 - L
i T AW i
Yoy e L
-40 - - = 1
= ¥ AT
e el
- ‘ ‘ 'm 50 B et
M : |
CF 782.0 MHz 5005 pts. 8 MHz/ Span 48.0 MHz | | |CF 782.0 MHa 5005 pts. 8 MHaz/ Span 48.0 MHz
2 Result Summa 2 Result Summa
758,000 MHz 769,000 MHz 100,000 kHz 759.29121 MHz -48.71 dBm -35.71dB 758,000 Mz 769,000 MHz 100,000 ke 764.30220 MHz '53.52 dBm 4052 dB
769.000 MHz 775.000 MHz 6.250 kitz 771.95205 MHz .63 dBrm 256308 769,000 Mz 775,000 Mz 6.250 kHz 96603 MHz 65.60 dBm -30.60 dB
775,000 MHz 785,000 MHz 100000 kiz 787.99351 MHz 24.61 dBm -11.61 dB 775,000 Mtz 788,000 Mz 100,000 ki 78799351 MHz 41.82 dBm 3882 d
788,000 Mriz 799,000 Miiz 100,000 kfiz 788.70879 MHz .20 dBm -21.80 dB 784,000 MHz 799.000 Mz 100,000 kffz 794.24725 MHz .18 dBm 2182 dB
799,000 MHz 806000 MHz 6250 ki 799.77273 MHz -48.51 dBm 1351 dB 293 000 M1t 806 000 M1t 250 kite 799.33918 MHz 45.27 dBm 02748
R [T o P Readty

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

1 A2-9 of 38



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG2D2006N

FR1 n14 / 5MHz / DFT-S OFDM / QPSK

Lowest Band Edge / 1RB0

Highest Band Edge / 1RBmax

Ref Level 3000 dBm  Offset 2.10 48

Mode Sweep saL RefLevel 30.00dBm  Offset 21048 Mode Sweep seL
Count 100/100 Count 100/100
1 Spurious Emissions
PRSS Limit Chee PSS
ohes Line _SPURIOUS_LINE_x85_0q2 Phss
“ 20 dbe - ! .
I Il
10 dB T | ‘
. |
Il /|
10 dBim 1 B 10 dBm . - i
SPURIOUS_LINE ABS 002 I SPURIOUS_LINE_ABS_002 |
20 T - T
|
| [l
] J In
40 - }\. st
J .
g,
- S 50 dBm . 1ty +
Syt IS . e L A P e SO S P
WL......,..,.....J‘ L....,..........Jl S
CF 782.0 MHz 5005 pts 8 MHz/ Span 48.0 MHz | | |CF 782.0 MHz 5005 pts .8 MHz/ Span 48.0 MHz
2 Result Summa 2 Result Summa
758,000 MHz 768,000 MHz 100000 kHz 761.71978 MHz 758000 MHz 769.000 MHz 100.000 kHz 763.44505 MHz -53.48 dBm
769.000 MHz 775.000 MHz 6.250 kitz 263, 2 769,000 MHz 775,000 Mz 6.250 itz 77131668 MHz -65.53 dBm
775.000 MHz 788.000 MHz 100000 kHz 787.99351 MHz 775.000 MHz 788.000 MHz 100,000 kHz 775.461 04 MHz 54.67 dBm
788,000 MHz 799,000 Mtiz 100,000 kitz 788.31319 MHz 788,000 MHz 799,000 MHz 100,000 kfz 797.62088 MHz 20.38 dBm
799.000 MHz B0E.000 MHz 6.250 kifz B01.891 61 Mz 799.000 MHz 806,000 Mtz 6.250 kiz 799.07343 MHz -60.64 dBm

05:06:04 PM  03/08/2023

05:32:07 B 03/08/2023

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

ultiView sp
Ref Level 30.00 dBm Offset 2.10 d8.

Mode Sweep s RefLevel 30.00dBm  Offset 21048 Mode Sweep seL
Count 100/100 Count 100/100
1 Spurious Emissions
PRSS Limit Chee PSS
ohee Line _SPURIOUS_LINE_x85_0q2 Phss
20 dBmr
10 dby !
" [P N, ety
‘ \ f |
o
10 dBrr T | % 10 dB T t | ‘
SPURIOUS_LINE ABS 002 ‘ SPURIOUS_LINE_ABS_002 |
; |
20 -
i ) f |
20
1 )i Y
0 i LN o \
- ST
. S Valadl w0 a8 et |
nu«mﬂ.«wmwm-m--wﬁ ’—-—w-" o NH‘! uwwwbuwwudwamj - e
CF 782.0 MHz 5005 pts 8 MHz/ Span 48.0 MHz | | |CF 782.0 MHa 5005 pts .8 MHz/ Span 48.0 MHz
2 Result Summa 2 Result Summa
758,000 MHz 768,000 MHz 100000 kHz 762.25824 MHz 758000 MHz 769.000 MHz 100.000 kHz 762.78571 MHz -53.64 dBm
769.000 MHz 775.000 MHz 6.250 kitz 77013986 MHz 769,000 MHz 775,000 Mz 6.250 itz 769.02697 MHz -65.57 dBm
775.000 MHz 788.000 MHz 100000 kHz 787.99351 MHz 775.000 MHz 788.000 MHz 100,000 kHz 786.21429 MHz -40.31 dBm
788,000 Mz 799,000 Mife 100000 kiiz 79132418 MHz 788,000 MHz 799,000 Mtz 100,000 kffz 79206044 MHz 7.87 dBm
799.000 MHz B0E.000 MHz 6.250 kifz 001189 Mz 799.000 MHz 806,000 Mtz 6.250 kiz 802.94056 MHz -46.65 dBm

©05:07:13 BM  03/08/2023

05:30:07 PM  03/09/2023

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number : A2-10 of 38



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG2D2006N

FR1 n14 / 5MHz / DFT-S OFDM / 16QAM

Lowest Band Edge / 1RB0

Highest Band Edge / 1RBmax

Ref Level 3000 dBm  Offset 2.10 48

Mode Sweep sau Ref Level 30,00 ddm  Offset 2,10 4B Mode Sweep seL
Count 100/100 Count 100/100
 Spurlous E 1 Spurious Emissions
Limii Chesi Phss Limit Chee Phss
Line _SPURJOUS_LINE_AB ohes Line _SPURIOUS_LINE_x85_0q2 phss
20 B - ! 20 dbe :
fl i
10 dB i | ‘
0 |
10 dbir 1 10 dBm } 1
SPURIOUS_LINE ABS 002 SPURIOUS_LINE_ABS_002 /|
20 E i ‘i
20 i
= Ft
/ Jm o f'
5 = i~ 50 dioy AT T
MWM%‘&M\A*—'MW ‘ S o ol ety bostm it rmys »,..-.um‘-mu,dw‘ I R e Lok
CF 7820 MH: 5005 pts. B MHz] Span 48.0 MHz | | [CF782.0 MHz 5005 pts B W2/ Span 8.0 Mz
2 Result Summa 2 Result Summa
758,000 MHz 768,000 MHz 100000 kHz 761.92857 MHz 758000 MHz 769.000 MHz 100.000 kHz 768.71978 MHz -53.53 dBm -40.53 dB
769.000 MHz 775.000 MHz 6.250 kitz 2634 2 769,000 Mz 775,000 Mz 6.250 kHz 773.79820 MHz 65.61 dBm 3061 dB
775.000 MHz 788,000 MHz 100,000 kHz 787.99351 MHz 775.000 Mz 788,000 MHz 100.000 kHz 785.92857 MHz -54.70 dBm -41.70dB
788,000 Mriz 799,000 Miiz 100,000 kfiz 78833516 MHz 784,000 MHz 799,000 MHz 100,000 kffz 797.642 86 MHz 19.15 dBm -10:85 dB
799.000 MHz B0E.000 MHz 6.250 kifz B02.42308 MiHz 799.000 MHz 806,000 Mtz 6.250 kiz 799.017 48 MHz -60.10 dBm -25.10 dB
Ready [T <5
05:09:24 PM 03/05/2023 05:33:53 FM  03/08/2023
= ]
B N omaT 0w - saL Ref Level 30,00 ddm  Offset 2,10 4B Mode Sweep seL
Count 100/100 Count 100/100
1 Spurious i 1 Spurious Emissions
Limit Cheel PRSs Limit Chee 7RSS
Line_SPURJOUS_LINE_AB Fhss Line _SPURIOUS_LINE_x85_0q2 phss
20 dBmr ) 20 dBr
10 dB -
(gt R
o |
10 dBrr T l ‘ 10 By . . } ‘
SPURIOUS_LINE ABS 002 ] l SPURIOUS_LINE_ABS_002 |
20 1 | - ] T
f § 1
20 7 - ] Y
w0 ! Vinge, T ™
- P o
E — M 50 dBr -
”N‘AIWA—-\W-W«-AMWW — gt i I b e sl g o i Fun o AL »1 li*ﬁ_——-’
CF 782.0MH: 5005 pts. B MHz] Span 48.0 MHz | | [CF782.0 MHz 5005 pts B W/ Span 8.0 MHz
2 Result Summa 2 Result Summa
758,000 MHz 769,000 MHz 100,000 kHz 766.148 35 MHz -53.24 dBm 4024 dB 758,000 Mz 769,000 MHz 100,000 ke 760.351 65 MHz '53.21 dBm
769.000 MHz 775.000 MHz 6.250 kitz 77089510 MHz 5.64 dBm 306408 769,000 MHz 775,000 Mz 6.250 kHz 770.77123 MHz -65.57 dBm
775.000 MHz 788.000 MHz 100.000 kHz 787.993 51 MHz -22.64 dBm -9.64 dB 775.000 MHz 788,000 MHz 100.000 kHz 787.941 56 MHz -41.83 dBm
788,000 MHz 799,000 Mz 100,000 kfz 79037912 MHz 6.44 dBm 23.56 dB 768,000 MHz 799,000 MHz 100,000 kfiz 795.45604 MHz 6.43 dBm
799,000 MHz 805,000 MHz 6250 kliz 799800 70 Mz I7.33 dBm 213 799,000 Mz 806,000 Mtz 6.250 kiz 799.03147 MHz 46.91 dBm
ey D& CORY

05:08:20 PM  03/08/2023

05:35:18 PM  03/09/2023

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number 1 A2-11 of 38



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG2D2006N

FR1 n14 / 5MHz / DFT-S OFDM / 64QAM

oo B =
Ref Level 2000 dBm  Ofset 21008 Mode Sweep saL RefLevel 30.00dBm  Offset 21048 Mode Sweep seL
Count 100/100 Count 100/100
 Spurlous E 1 Spurious Emissions
Limit Check Phss Limit Chee 55
Line _SPURJOUS_LINE_AB ohes Line _SPURIOUS_LINE_x85_0q2 ss
20 dBen———t—— = 4 20 dbny
\I “I
10 dB . . |
n | [
10 dbir 1 f 10 dBm ‘
SPURIOUS_LINE_ ABS_002 J \ SPURIOUS_LINE |ABS_002 | \I
20 R - T
I |
30 f | f h
| I
40 i {
k — o] 50 B . —r . +
atian Ihaaetitt M —_ NP E— e gt
CF 7820 MH: 5005 pts. B MHz] Span 48.0 MHz | | [CF782.0 MHz 5005 pts B W2/ Span 8.0 Mz
2 Result Summa 2 Result Summa
758,000 MHz 765,000 MHz 100,000 kHz 763.25824 MHz 53.43 dBm -40.43 dB 758,000 MHz 769.000 MHz 100.000 kHz 762.15034 MHz -53.62 dBm -40.62 dB
769.000 MHz 775.000 MHz 6.250 kitz 77370230 MHz 6543 dBm -3043 0B 769,000 Mz 775,000 Mz 6.250 itz 09191 MHz 65.59 dBm -30.59 dB
775.000 MHz 788.000 MHz 100000 kHz 787.99351 MHz 16.04 dBm -3.04dB 775.000 MHz 788.000 MHz 100.000 kHz 787.31818 MHz 54.67 dBm -41.67 dB
788,000 MHz 799,000 Mtiz 100,000 kitz 78633516 MHz 19.30 dBm -10.70 dB 768,000 MHz 799,000 MHz 100,000 kfiz 797 642 86 MHz 19.12 dBm 1088
799,000 MHz 806.000 MHz 6.250 kiz 801.98951 MHz -65.66 dBm -30.66 dB 293 000 M1t 806 000 M1t 250 kite 799.094.41 MHz 6222 dBm 272248
Read (I M T Rescy (N o
05:11:52 PM 03/05/2023 05:38:09 FM  03/08/2023
[ =
B N omaT 0w - s RefLevel 30.00dBm  Offset 21048 Mode Sweep seL
Count 100/100 Count 100/100
1 Spurious i 1 Spurious Emissions
it cheel PRSS Limit Chee 55
Line,_SPURJOUS_LINE_AB ohee Line _SPURIOUS_LINE_x85_0q2 ss
20 dBmr ) 20 dBr
10 dB -
et et
o e " i}
10 dbir : . | } 10 dBm ‘
SPURIOUS_LINE ABS 002 | SPURIOUS_LINE_ABS_002 |
20 1 i - ¥
@ \ |
f A [}
/ Yo .
a0 . f Weoreg issensl s il
s T
- v
k 50 B . P
.W‘.J.MM_\NM_»;.MW —T s et |
| |
CF 782.0 MHz 5005 pts. 8 MHz/ Span 48.0 MHz | | |CF 782.0 MHa 5005 pts. .8 MHaz/ Span 48.0 MHz
2 Result Summa 2 Result Summa
758,000 MHz 768.000 MHz 100,000 kHz 767.57692 MHz -53.59 dBm -40.59 dB 758.000 MHz 769.000 MHz 100.000 kHz 759.11538 MHz -53.45 dBm -40.45 dB
769.000 MHz 775.000 MHz 6.250 kitz 770.7111 29 MHz 65,54 dBm 305408 769,000 Mz 775,000 Mz 6.250 kHz 774.04396 MHz -65.66 dBm -30.66 dB
775.000 MHz 788,000 MHz 100,000 kHz 787.99351 MHz -26.13 dBm -13.13 dB 775.000 Mz 788,000 MHz 100.000 kHz 787.99351 MHz -41.77 dBm -28.77dB
788,000 MHz 799,000 Mtiz 100,000 kitz 789.28022 MHz 5.96 dBm -24.04 dB 768,000 MH e MH T H 75417033 MHz 641 dBm 235548
88000 MHz 99,000 MHz 00.000 kfiz
799,000 MHz 806.000 MHz 6.250 kiz 799.73776 MHz -47.42 dBm 124248 293 000 M1t 806 000 M1t 250 kite 799.36713 MHz 46,34 dBm ETEP
e [T o P fesy =
05:13:09 PM 03/05/2023 05:36:29 FM  03/08/2023

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

1 A2-12 of 38



seanron cas. FCC RADIO TEST REPORT

Report No. : FG2D2006N

FR1 n14 / 5MHz / DFT-S OFDM / 256 QAM

Lowest Band Edge / 1RB0

Highest Band Edge / 1RBmax

Ref Level 3000 dBm  Offset 2.10 48

Mode Sweep saL Ref Level 30.00dBm  Offset 2.10 dB Made Sweep SGL
Count 100/100 Count 100/100
1 Spurious E 1 Spurious Emissions
Limit Chee¥ PRss Limit Chee 55
Line _SPURJOUS_LINE_ABS_ Phss Line _SPURIOUS_LINE_ABS 02 55
20 dBew T + 20 dbny
i i
10 dBimv 1 1 -
| i
o I it
10 dBrr 1 - H 10 dBor J
SPURIOUS_LINE ABS 002 l | SPURIOUS_LINE_ABS_002 f
0 >
T JI [
2 I
I B
i 4
40
YR L
Nl |
b T = v} T 50 dBnv o
-~ PR | " Mgt
et ‘ s ot Rt | R
CF T82.0 MHz 5005 pts B MHz/ Span 8.0 MHz || |CF782.0 MHz 5005 pts 8 MHz/ Span 85.0 Mz
2 Result Summa 2 Result Summ
758,000 MHz 768.000 MHz 100,000 kHz 758.00549 MHz 758,000 MHz 763,000 MHz 100.000 kHz 766.14835 MHz -53.41 dBm -40.41 dB
760000 Mz 775000 MHz £.250 kiz 77369630 MHz 769.000 MHz 775,000 Mtz 6.250 iz 77022577 MHz
775.000 MHz 788.000 MHz 100.000 kHe 787.99351 MHz 775.000 MHz 788,000 MHz 100.000 kHz 786,876 62 MHz
788,000 Mz 799,000 Mtiz 100,000 kitz 788.31319 MHz 768,000 MHz 795,000 Wi 100,000 kfiz 797 631 B7 MHs
799,000 MHz B06.000 MHz 6.250 kliz 799.26224 MHz T2 000 M 206 000 M i 79980769 MH2

05:15:23 PM  03/08/2023

05:39:49 PM  03/09/2023

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Ref Level 30.00 dBm  Offset 210 d8 Mode Sweep SGL RefLevel 3000dBm Offset 2.10d8 Mode Sweep SGL
Count 100/100 Count 100/100
1 Spurious E 1 Spurious Emissions
Umit Cheel Phss Limit Chec 55
Line _SPURJOUS_LINE_AB: rhes Line _SPURIOUS._LINE_ABS_0d2 ss
20 dBe T 20 dBmr
10 dbme
. [ J
} { }
10 dbr T T I i 10 dBr | ‘
SPURIOUS_LINE | ABS 002 | SPURIOUS_LINE_ABS_002
2” ) \ T
| | |
20 { " T ll.
“ = / LY T T :
..mfm A
K —= & 50 dBnr —
e Ty —T R I [ — -
CF 782.0 MHz 5005 pts. 8 MHz/ Span 48.0 MHz | | |CF 782.0 MHa 5005 pts. .8 MHaz/ Span 48.0 MHz
2 Result Summa P
758,000 MHz 765,000 MHz 100,000 kiz 758.23626 MHz 758.000 Mz 769,000 Mz 100.000 kHz 767.631 87 MHz -53.69 dBm
760000 Mz 775000 MHz £.250 kiz 17256943 MHz 769.000 MHz 775,000 Mtz 6.250 iz 77278521 MHz 65.24 dBm
175,000 Mz 258000 M 100000 ke 787.99351 Mz 775,000 Mz 788000 Mz 100,000 kiz 787.52597 MHz -43.46 dBm
58000 Mite 195000 Mtz 100000 kiie Ioa5604 Mz 788,000 MHz 799,000 NMHz 100,000 kH 796.47802 MHz 414 dBm
Z30.000 MHiz 506,000 Wiz 6250 kHz 799.70073 MHz 759.000 Mz 806.000 MHz 5250 kHz 799.40210 MHz -47.84 dBm

05:14:1% PM  03/08/2023

05:42:03 P 03/09/2023

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number 1 A2-13 of 38



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG2D2006N

FR1 n14 / 5MHz / CP OFDM / QPSK / Full RB

Lowest Band Edge

Highest Band Edge

Ref Level 3000 dBm  Offset 2.10 4B Mode Sweep

6L

Count 100/100

1 Spurious Emissions

RefLevel 30.00dBm  Offset 210 dB

1 Spurious Emissions

Made Sweep

s6L
Count 100/100

05:17:15 PM  03/08/2023

05:43:31 PM  03/09/2023

Limit Chesk Limit Chech -
Line _SPURJGUS_LINE_ABS 02 Line _SPURIOUS_LINE_x85_0q2 <
20 dBew T T 20 dbny
10 dBmr 0
o [remey oo
|
10 1 | ! 10 dBm | ‘
SPURIOUS_LINE_ABS_002 | SPURIOUS_LINE_ABS_002 |
; |
n ] T - | T
/ ! { \
a0 J \ / \
] \ {
40 il M, e by
L~
E 50 dBr "
e — Wing, S ]
CF 782.0 MHz 5005 pts. 8 MHz/ Span 48.0 MHz | | |CF 782.0 MHz 5005 pts. B MHz/ Span 48.0 MHz
2 Result Summa 2 Result Summai
758,000 MHz 769,000 MHz 100,000 kHz 759.79670 MHz 53.47 dBm -40.47 dB 758,000 Mz 765,000 Mz 100.000 ki 762.04945 MHz -53.40 dBm -40.40 dB
769.000 MHz 775,000 MHz 6.250 kHz 71117882 MHz -65.40 dBm 3040 0B 769,000 Mz 775,000 Mz 6.250 kHz 773.13886 MHz 65.52 dBm 3052 dB
775.000 MHz 788.000 MHz 100.000 kHz 787.99351 MHz -24.11 dBm -11.11 dB 775,000 MHz 788,000 MHz 100.000 kHz 787.99351 MHz 41.68 dBm 2868 dB
788.000 MHz 799.000 MHz 100.000 kHz 790.104 40 MHz 5.39 dBm -24.61 dB 788,000 MHz 799.000 MHz 100.000 kHz 796.99451 MHz 5.27 dBm -24.73dB
799,000 MHz 805,000 MHz 6250 kliz 793.03042 Mz -50.7 dBm 15748 799,000 Mz 806,000 Mtz 6.250 kiz 799.43007 MHz -45.03 dBm -10.03 dB
R [T " e [ # DoOE

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: A2-14 of 38




SPORTON LAB. FCC RADIO TEST REPORT Report No. : FG2D2006N

FR1 n14 / 10MHz / DFT-s-OFDM / Pl/2 BPSK

Middle Band Edge / Full RB

Ref Level 3000 d8m  Offset 2,10 d8 Mode Sweep saL
Count 100/100
Limis Ches
Line _SPUROUS_UINE_A
20 dBew
10 di
i e ]
o
|
30 I’ \
a0 o Ay
oo™
T o SN A - H
i
60 dBm T e
CF 782.0 MHz 5005 pts. 8 MHz/ Span 48.0 MHz
2 Result Summa
758,000 MHz 765,000 MHz 100,000 kHz 763.961 54 MHz -43.88 dBm -35.88 dB
769,000 MHz 775.000 MHz 6.250 kiz 771.08096 MHz -60.74 dBm -25.74 dB
775,000 MHz 78B.000 MHz 100,000 kHz 787.98052 MHz -28.35 dBm -15.35 dB
788,000 Mz 798,000 MHz 100,000 ktfz 791.18132 MHz 5.78 dBm 2422 dB
799,000 MHz 805,000 MHz 6.250 kHz 800.22727 MHz -45.31 dBm -1031 dB
p .

04:55:17 PM 03/08/2023

FR1 n14 / 10MHz / DFT-s-OFDM / QPSK

Middle Band Edge / Full RB

Ref Level 3000 dBm  Offset 2.10dB Mode Sweep sat
Count 100/100
_mmrm P
Line _SPURJOUS_LINE_ABS_062
20 di t
10 di
o e
0 \
1048 |
SPURIOUS_LINE_AB
0
I "
20 ;
.
-40 poa aa
gt
00 e ettt i et It
60 dbm—— I
CF 782.0 Mz 5005 pts B MHz/ Span 48.0 Mz
2 Result Summa
758,000 MHz 765,000 MHz 100,000 kHz 759.456 04 MHz -48.44 dBm -35.44 dB
769,000 MHz 775.000 MHz 6.250 kiz 77467333 MHz -60.37 dBm -25.37 dB
775,000 MHz 78B.000 MHz 100,000 kHz 787.99351 MHz -28.82 dBm -15.82 dB
788,000 Mz 798,000 MHz 100,000 ktfz 790.90659 MHz 471 dBm -2529dB
799,000 MHz 805,000 MHz 6.250 kliz 799.03846 MHz -46.88 dBm -11.88 dB
L (I

04:53:40 PM 03/08/2023

TEL : 886-3-327-3456 Page Number : A2-15 of 38

FAX : 886-3-328-4978



SPORTON LAB. FCC RADIO TEST REPORT Report No. : FG2D2006N

FR1 n14 / 10MHz / DFT-s-OFDM / 16QAM

Middle Band Edge / Full RB

Ref Level 30.00 dBm  Offset 210 d8 Mode Sweep S6L
Count 100/100
Limis Ches
Line_SPURJoUS
20 B
10 dBimv
o ot a1
10 dbm i
SPURIOUS_LINE_ABS_0¢
20 t
/
E -
40 —
o
o R DU A SR SRS Wiy
60 dBm - e e
CF782.0 MHz 5005 pts B WHz/ Span 48.0 MHz

2 Result Summar

758,000 MHz 765,000 MHz 100,000 kHz 76536813 MHz -43.89 dBm -35.80 B

769,000 MHz 775.000 MHz 6.250 kiz 77391209 MHz -60.79 dBm -25.79 dB

775,000 MHz 78B.000 MHz 100,000 kHz 787.99351 MHz -29.93 dBm -16.93 dB

788,000 Mz 798,000 MHz 100,000 ktfz 794.14835 MHz 3.54 dBm -26.45 dB

799,000 MHz 805,000 MHz 6.250 kHz 799.73077 MHz -47.27 dBm 1227 dB
L [innuninil

04:52:12 PM 03/05/2023

FR1 n14 / 10MHz / DFT-s-OFDM / 64QAM

Middle Band Edge / Full RB

Ref Level 3000 dBm  Offset 2.10dB Mode Sweep sat
Count 100/100
Limit Chee¥ P
Line _SPURJOUS_UINE
20 di
10 di
0 P -
B |
| [
a0 f .l
! l"'r.d
40
e
Iy
T

S0 OB Arfmreetyrsdbem s oyt IS SE=-
60 dBm T I
CF 782.0 Mz 5005 pts B MHz/ Span 48.0 Mz
2 Result Summa

758,000 MHz 765,000 MHz 100,000 kHz 766.686 81 MHz -48.60 dBm -35.60 dB

769,000 MHz 775.000 MHz 6.250 kiz 774,943 06 MHz -60.42 dBm -25.42 dB

775.000 MHz 788.000 MHz 100.000 kHe 787.98052 MHz -28.89 dBm 9 dB

788,000 Mz 798,000 MHz 100,000 ktfz 79557692 MHz 3.36 dBm 26.64 dB

799,000 MHz 805,000 MHz 6.250 kliz 793.47902 MHz -46.23 dBm 11.23 dB

L (I

04:50:26 BM  03/08/2023

TEL : 886-3-327-3456 Page Number : A2-16 of 38
FAX : 886-3-328-4978



seanran cas. FCC RADIO TEST REPORT

Report No. : FG2D2006N

FR1 n14 / 10MHz / DFT-s-OFDM / 256 QAM

Middle Band Edge / Full RB

Ref Level 3000 d8m  Offset 2,10 d8 Mode Sweep sl
Count 100/100
Limis Cheed
Line _SPURJOUS,
20 dBew
10 di
o -
| |
|
| 1
30
!‘ \
40 =
e

R e
60 dBm: + + J
CF 782.0 MHz 5005 pts. 8 MHz/ Span 48.0 MHz
2 Result Summa

758,000 MHz 765,000 MHz 100,000 kHz 76235714 MHz -48.77 dBm -35.77dB

769,000 MHz 775.000 MHz 6.250 kiz 774.88312 MHz -60.67 dBm -25.67 dB

775,000 MHz 78B.000 MHz 100,000 kHz 787.99351 MHz 33.71 dBm -20.71 dB

788,000 Mz 798,000 Mz 100,000 ktfz 79542308 MHz 1.20 dBm -28.80 dB

799,000 MHz 805,000 MHz 6.250 kHz 793.93357 MHz -47.46 dBm -12.46 dB

04:42:27 PM 03/05/2023

FR1 n14 / 10MHz / CP OFDM / QPSK / Full RB

Middle Band Edge / Full RB

6L
Count 100/100

1 Spurious Emissions
Limit Chess k

Line _SPUR|OUS_LINE_ABS_0q2

Ref Level 3000 dBm  Offset 21008 Mode Sweep

20

-10
SPURIOUS_LE  AB5_ 002 [ [

30 7 Ay

" —
T [
" | == N
0

CF 782.0 MHz 5005 pts B MHz/ Span 48.0 MHz

2 Result Summar
758,000 MHz 769.000 MHz 100.000 kiz 766.862 64 MHz -48.37 dBm 3537 dB
765,000 Mz 775,000 Mz 6250 kHz 774.96104 MHz -60.27 dBm 2527 dB
775.000 MHz 788.000 MHz 100.000 kHz 787.99351 MHz -28.94 dBm -15.94 dB
788,000 Mz 799,000 Mz 100,000 kiHz 790,719 78 MHz 2.26 dBm 277468
759,000 Mtz 506,000 Mz 6250 iz 799.47902 MHz -45.28 dBm -1028 6B

02:30:54 BM 05/09/2023
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG2D2006N

Unwanted Emission (MASK)

FR1 n14 / 5MHz / DFT-S OFDM / Pl/2 BPSK

Lowest Channel

1RBO

1RBmax

Ref Level 3000 dBm  Offset 2.10 48

1 Spectrum Emission Mask

Mode Sweep

6L

Count 100/100

®1Rm Avg sion Mask

Limit Che
P00
20 dBm

RefLevel 30.00dBm  Offset 210 dB

Made Sweep

s6L

Count 100/100
®1km fvg

10

0

10
SEM_LIM

20 dBm:

SEM_LIMIT_002_REL 0

30

40 dBny

40

50 dBn

A i

T ek el

w0 T

atalll

I NPYSSUUS P YU

T

CF 7905 MHz
2 Result Summary

Sub Black A

5005 pts 5 MHa/

Tx Power 21.67 dBm

fwidth 5.000 MHz

Span 25.0MHz | CF 7305 MHz

REW 100.000 kHz
None|

bttt i e

100,000 kHz
100,000 kHz
100,000 kHz
100,000 khiz

-12.500 MHz -5.000 MHz
“5.000 MHz 2500 MHz
2,500 Mz 5,000 Mtz
5.000 MHz 12.500 Mz

85.3389 z
787.99376 MHz
794.250 00 MHz
801.67008 MHz

-50.37 dBm
-11.20 dBm
-59.95 dBm
-59.51 dBm

-76.04 dB
-32.87 dB
-81.63 dB
-81.18 dB

100,000 kHz
100.000 kHz
100.000 kHz
100.000 kHz

12500 MHz

"~ Span 25.0 MHz

784.93432 MHz
87.

44431 MHz

7
793.001 25 MHz
795.73601 MHz

-53.68 dBm

05:01:59 PM  03/08/2023

05:02:30 PM  03/08/2023

Full RB

Ref Level 30.00 dBm Offset 2.10 d8. Mode Sweep

SGL

Count 100/100
1R Avg

1 Spectrum Emission Mask
Limit Ches
P00

20 dBm

10
[t S

10
KEM_LIMIT O
-20dBm:

l
|

2_RELO

7

iy,
*

P
F LA

40

50 dBm

| [y

5005 pts

CF790.5 MHx

Tx Power 22.25

ndwidth

5 Mz/

m
5.000 MHz

04:59:41 PM 03/05/2023

-12.500 Mz -5.000 MHz 100.000 kHz 84.499 75 MHz -39.48 dBm 61.73 dB -26.73 dB
-5.1000 MHz 2,500 MHz 100,000 kHz 787.99875 MHz -21.50 dBm -46.75 dB -21.75d8
2500 MHz 5.000 Mz 100,000 khz 793.00125 MHz -21.26 dBm 4351 dB 1851 dB
5.000 MHz 12500 Miz 100,000 kHiz 796.64261 MHz -36.53 dBm -58.78 dB -23.78.dB

[ ..

886-3-327-3456
886-3-328-4978

TEL:
FAX:

Page Number

: A2-18 of 38



e%FCC RADIO TEST REPORT Report No. : FG2D2006N

SPORTON LAB.

FR1 n14 / 5MHz / DFT-S OFDM / Pl/2 BPSK
Middle Channel

1RBmax

1RBO

Ref Level 3000 dBm  Ofset 210 dB P sa RefLevel 30.00d8m  Offset 2.10dB Mode Sweep seL
Count 1007100 Count 100/100
1 Spectrum Emission Mask ®RmAvg | 1 ion Mask ®1Rm Avg
Uit Cheed PRss 3
peaoa
20 dBe T 0 il
i I
10 4 10 i !
. I |
il | l
10 T b T r
SEM_LIMIT_D02 REL O \I SEM_LIMIT_D02_REL 0 !
E - f
i _ |
i \ / 1
\
40 al I‘W 40 dBny 1 Mw \
s ! / o S0 i
1 f i
50 bl "I"M!-m" i . 'I.AJ-\IUW"+ gt e
e RIS EYSYPR YL S i T | | s RN IS NS S ‘ s Lo —
CF 793.0 MHz 5005 pts 5 MHz/ Span 25.0 MHz | CF 793.0 MHz B 5005 pts 5 MHz/ "~ Span 25.0 MHz
2 Result Summary 2 Result Summary
Sub Block A REW 100.000 kHz TxPower 21.99 dBm
Tx Bandwidth_5.000 MHz
-12.500 Mz -5.000 MHz 100.000 kHz 87.63661 MHz -54.21 dBm -76.27 dB 12500 MH: 100.000 kH: 787.40435 MHz
51000 MHz 2500 MHz 100,000 kHz 790.496 25 MHz -12.47 dBm 3453 dB by . by 100000 Kty
2500 MHz 5.000 Mz 100,000 kHz 79561863 MHz -59.71 dBm £1.77 dB s ¥ 100,000 kHz
5.000 MHz 12.500 MHz 100,000 kHiz 803.99775 MHz 59.83 dBm -81.89 dB 12500 Mits 100,000 ki 5233 dBm
]
05:26:05 PM 03/05/2023 05:26:28 FM  03/08/2023
Ref Level 3000 d8m  Offset 2,10 d8 Mode Sweep 6L
Count 100/100
1 Spectrum Emission Mask 1R Avg
Uit Cheed
peaoa
20 e
10
P AR e iy
. /
| |
10 ' :
S LT 002 KL D I i |
E I
30
I N N 1
L i O
50 dem-—— L :
I Ak
[t
1kt i
CF793.0 MHz 5005 pts 5 MHa/ Span 25.0 MHz
2 Result Summary
Sub Block A TxPower 22.21 dBm REW 100.000 kHz
ndwidth 5.000 MHz
-12.500 Mz -5.000 MHz 100.000 kHz 87.35190 MHz 39.30 dB 6152 dB -26.52d8
-5.1000 MHz 2,500 MHz 100,000 kHz 790.49875 MHz 23.77 dBm -45.98 dB -20.98 dB
2500 MHz 5.000 Mz 100,000 kHz 795.50624 MHz -21.49 dBm 4370 dB -18.70dB
5.000 MHz 12.500 MHz 100,000 kHiz 738.13861 MHz -39.64 dBm 51.86 dB -26.86 dB

05:25:37 PM 03/05/2023
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG2D2006N

FR1 n14 / 5MHz / DFT-S OFDM / Pl/2 BPSK

Highest Channel

1RBmax

1RBO

|
Ref Level 2000 dBm  Ofset 21008 Pt sa RefLevel 30,00 dBm  Offset 21008 Mode Sween s6L
Count 10100 Count 100/100
1 Spectrum Emission Mask ®iRmivg | 1 S ®1Rm Avg
Limit Chee¥ =
pe200
20 dBm o ‘
10 1 !‘
0 f I
10 T 10 dr |
[
20 T
Lo F i
40 A 4 40 dB i
50 dBm . T ,/ S T f"l':l{
“‘\fl : Ay o
0 T 'JUM (1 _ . gty
s MOV eI Sl . LN o | | o sy S TR T
CF795.5 Mz 5005 pts 5 MHz/ Span 25.0MHz | CF 7955 MHz 5005 pts 5 MHz/ " Span 25.0 MHz
2 Result Summary 2 Result Summary
Sub Block A TxPower 21.95 dBm REW 100.000 kHz TxPower 21,80 dBm RBW 100,000 kHz
ndwidth 5.000 MHz Tx Bandwidth_5.000 MHz
12500 MHz -5.000 MHz 100,000 kHz 6 MHz -55.58 dBm 49 dB .49 d8 12500 Mtz 789.54930 MHz
-5.1000 MHz 2,500 MHz 100,000 kHz 792.99875 MHz -12.88 dBm -34.84 dB -9.84 dB 792.394 36 MHz
2500 MHz 5.000 Mz 100000 kiz 799.23501 MHz -60.14 dBm £2.09 dB -57.09.dB Y 798.00375 MHz
5.000 MHz 12,500 MHz 100,000 kHiz 80663262 MHz -58.87 dBm -80.83 dB .83 di 12.500 Mis 802.37687 MHz 5776 dBm
Rea (I Lo e
05:28:22 M 03/08/2023 05:27:57 PN 03/08/2023
e 15 ]
Ref Level 3000 dBm  Offset 2.10 8 Mode Sweep saL
Count 100/100
1 Spectrum Emission Mask 1R Avg
Uit Cheed
pe200
20 e
10
[T rr—
o i |
|
10 | i
SEM_UMIT 002 REL 0 | |
30
™
e
40 - ey Akl VTN e F
T et el MY 'Jm" el
v‘s\uﬂqm‘v T T T
60
5005 pts 5 MHz/ Span 25.0 MHz

CF 795.5 MHz
2 Result Summary

Sub Black A

Tx Power 2230 dBm

REW 100.000 kHz

12500 MHz -5.000 MHz 100.000 kHz 9 8 z -33.13 dBm E dB 13 dB
-5.000 MHz -2.500 MHz 100.000 kHz 792.99875 MHz -22.82 dBm -15.12 dB -20.12dB
2500 MHz 5.000 MHz 100,000 kHz 798.001 25 MHz -20.71 dBm -43.01 dB -18.01 dB
5.000 MHz 12.500 MHz 100.000 khiz 800.52622 MHz -37.11 dBm -58.41 dB -24.41dB

o g

05:20:48 PM  03/05/2023
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e%FCC RADIO TEST REPORT Report No. : FG2D2006N

SPORTON LAB.

FR1 n14 / 5MHz / DFT-S OFDM / QPSK

Lowest Channel

1RB0 1RBmax

Mode Sweep s
Count 100/100

tiv Spectrum
saL RefLevel 30.00dBm  Offset 210 dB

Ref Level 30.00dBm Offset 2,10 dB Mode Sweep
Count 100/100
1R Avg

Mask ®18m Avg

1 Spectrum Emission Mask
Uit Cheed Pss
peaoa
20 ! ! o 1 20
(1
10 1 t

10 I' 10 dis
SEM_LIVIT_002_RELD I ! KEM_LIMIT_002_REL ( |‘
, - i

|

40 dBny 1 ‘wﬂ

\ T
oA " .

40

et i o ]

50 dBn . . A
T

oo P | | s RN SR b

[ R

"~ Span 25.0 MHz

50 T

e N PSS
5005 pts .5 MHz/

Span 25.0MHz | CF 7305 MHz

CF790.5 MHx 5005 pts. 5 Mz/

2 Result Summary

Sub Block A REW 100,000 kHz
12,500 MHz -5.000 Mz 100.000 khiz 85.2/897 MHz .10 1143 db b.43 di 12.500 MH. 100.000 kH. 784.945 30 MHz
5,000 MHz 2,500 Mtz 100,000 kHe 787.37627 MHz 3454.dB ¥ ry . 2 100.000 kiz 787.89386 MHz
2500 Mtz 5,000 Mtz 100,000 kHz 79310614 MHz -8035 dB 5 y 100,000 kHz 793.003 75 MHz
801.69256 MHz -80.68 dB -45.68 d8 12.500 Mz 100.000 kz 795.668 58 MHz -57.04 dBm

5.000 MHz 12.500 MHz 100.000 kHz
]

05:06:28 PM  03/05/2023 05:02:56 FM  03/09/2023

Full RB

Ref Level 3000 d8m  Offset 2,10 d8 Mode Sweep 6L
Count 100/100
1 Spectrum Emission Mask 1R Avg
Uit Cheed 7
pe200
20 e
10
[EFT RSP FACTR,
o 1 -
Il |
T !
LIMIT_002_REL_O f |
30
\Ng. . .
AN
5005 pts 5 MHa/ Span 25.0 MHz

Tx Power 21.73

-12.500 Mz -5.000 MHz 100.000 kHz 84.79196 MHz 40.58 dBm 6231 dB -21.31d8
-5.1000 MHz 2,500 MHz 100,000 kHz 787.99376 MHz -22.93 dBm 44,66 dB -19.66 dB
2500 MHz 5.000 Mz 100,000 khz 793.00375 MHz -22.63 dBm -44.36 dB 19.36dB
5.000 MHz 12500 Miz 100,000 kHiz 799.74451 MHz -36.06 dBm 57.78 dB 22788

05:07:36 PM 03/05/2023
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG2D2006N

FR1 n14 / 5MHz / DFT-S OFDM / QPSK

Middle Channel

1RBO

1RBmax

Ref Level 3000 dBm  Offset 2,10 dB Mode Sweep saL RefLevel 30,00 dBm  Offset 21008 Mode Sweep seL
Count 100/100 Count 100/100
1 Spectrum Emission Mask ®iRmavg |1 Mask ®1km fvg
Uit Cheed 7 s
pe200
20 dBm 20 r.
10 10 i l‘
!
o
I
10 10 diy t f
SEM_LIMIT_002_REL 0 SEM_LIMIT_002_REL 0 '
X - i
30 f |
A
40 40 dBm !
n‘l,f‘
50 dBr B “Ju'l 'f‘
L A il 4 "
. sl . Pt iy, o
ookt bt s LV R TPES | | Wity BN IS L R A

CF 793.0 MHz
2 Result Summary
Sub Block A

-12.500 MHz
“5.000 MHz
2,500 Mz
5.000 MHz

-5.000 MHz
2500 MHz
5,000 Mtz
12.500 Mz

100,000 kHz
100,000 kHz
100,000 kHz
100,000 khiz

5 Mz/

Tx Power 21.56 dBm
000 MHz

87.83891 MHz -52.42
790.49625 MHz -13.00
795.73352 MHz -59.46
804.20754 MHz -59.16

dBm
dBm
dBm
dBm

Span 25.0 MHz

REW 100.000 kHz

~73.95 dB
-34.57 dB
-81.02 dB
-80.72 dB

05:24:35 PM 03/08/2023

CF 793.0 MHz
2 Result Summary

12,500 MHz

12500 MHz

100,000 kHz
100.000 kHz
100.000 kHz
100.000 kHz

5 MHz/

Tx

787.42682 MHz
790.391 36 MHz
795.501 25 MHz
798.04121 MHz

"~ Span 25.0 MHz

RBW 100.000 kHz.

-53.43 dBm

05:23:34 B 03/09/2023

Full RB

Ref Level 30.00 dBm  Offset 2.10 dB Mode Sweep S6L
Caunt 100/100
1 Spectrum Emission Mask ®1Rm Avg
limit Cheek 7
peaon
20 dBer
10
‘.-\AW“‘”«‘.'WMWFM-'WW,'-‘I
o T
| |
| \
10
SEM_LIMIT_002 REL O ” ‘
-30 7
40 . \W s ——
O NSV vy e w g
M
50 dBmyd
\'(Nm
60
CF 793.0 MHx 5005 pts 5 MHz/ Span 25.0 MHz

2 Result Summary

Sub Black A

-12.500 MHz -5.000 MHz
“5.000 MHz 2500 MHz
2,500 Mz 5,000 Mtz
5.000 MHz 12.500 Mz

100,000 kHz
100,000 kHz
100,000 kHz
100,000 khiz

83.65060 MHz 40,48 d
790.491 26 MHz -22.50 dBm
79550375 MHz -23.41 dBm
802.83641 MHz -36.76 dBm

62.24 dB ~27.24.dB
-44.26 dB -19.26 dB
45.16 dB -20.16dB
5851 dB -2351d8

05:24:50 FM 03/0%/2023
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